F1HFA

G- (€ . #. 2 [{[E&E

C')C)

B T T4 ST

JACK SEWING MACHINE
|  HTTP://WWW.CHINAJACK.COM |



\ilj

B
PARTS BOOK







TEFEA/PARTS BOOK

O [ R AR ——— |
B. E#i3E8 / Upper shaft mechanism +re=cessseessrrsessransnrocnscarasiorsiorraancinensins 3
C-1. #HF#%3)3%E / Needle bar rocking mechanism(58420,58720)+«+sxeseevreessees 7
C-2. FHT4E50%EH / Needle bar rocking mechanism(58450/58750)xx++seveerreeereeeens 9
D. I E / Needle bar flip-up mechanism(58450,58750)+++++ssseessssnean: 11
E. EBIEE | Presser footmechanigim «-s=sswessosssssismvmsiomsmvamssssinnnosssvess |3
F. ZEA3EE / Feed mechanismes==r=sssrrreemrrsesrarettirateimearireniieniararseanains 15
H. SR E /| Feed shaft mechaniSme ssssismissaiasiiiiasiisemmmisvmsosin 19
J. EHEAE / Gauge [IATES /#9595 8aemsarnssnnesansanesssrnsssanssasasnssrsnosarers snasssssnasons 21
N. FHIZEE / Lower shaft mechanism s=tresssreesarseresestaaiiiiieiiiiiaiiiianiaeana 21
Kl. letg3s / Rotary hook mechanismes«=+ssssxsesssrressnsisrmenccccannsineane 23
L. QSIS B / LUbriCation +--+esressssreeresrserssonmssnsnsensissssssessessessesssereens 27
M. FERIEE / Thread mechaniSm «-sstsrrersseeesaresesreeiaiiatianatiinaieiiasiioeaaas 31
P. #Zk3EE / Bobbin winder mechanism sseesresrsersesnissiiiniiiiiiiiii 33
Q. VIZk3é¢HE D4/ Thread trimmer mechanism D4 «+sreeeseeescsenansrereecceanienaoensnnen 35
S1. #9%k3EE D4/ Thread wiper mechanism D4eeeeeeseeeseerssnianacitaionenniitinne 39
S2. {§|483% & D4 / Quick reverse mechanism Dgeeseeeseeseeesseescatnseanacnaiencaanoncee 41
T1. Sik5% 4T K% E D4/ Motor and safety switch mechanism D4:s--sessseseseeses 43
U. {fI4EJF % E D4/ Quick reverse switch mechanism D4 eeeeeeeereennennmnasnacanne 45

W1. HzaEBE GEW 1) /Auto lifter components (optional)=eeseseesseeseq?
W2. HERER GEMBAE 2) /Auto lifter components (optional)sseeserereseeaedg

7Z. Fﬁ‘ﬁ'f A CCESSOIIEG = =+t rrrrsrrsrrrnsatarasisssesssssnsnsssssnrssstssssssassnsansssssasans 51
PO ZF 4R / Gauge parts list (58420/58720)  sseveeesersrrsasssssannnoncnaeenasns 55

FH L EFH4IFR / Gauge parts list (58420D/58720D/58450D/58750D)) «reeseresees 56



A. HLAEEH /Machine body

o—15 |

-
|

| T
<




A. WUAEEF /Machine body

@“’DT ﬁ-% g%ﬁ-% = “ﬁﬁ’f}f %JF N f t ﬁﬁi Amt. %’
No. | Part No. | Ref Part No. THbAF AR ame ol paris oo3 |oos [ooF Tk
1 12926001 140063001 igi-kiE] Dowel pin 1 1 1
2 12926002  |SA3924001 S Positioning pin I 1 1
3 |12911307  [SA2440001 L Face plate 1 1 1 58420, 58720
4 12922001  [SA2929001 f R IE 12.5 Rubber cap, 12.5 2 2 2 58420, 58720
5 (504032 062501416 BEET M5X 14 Screw, pan M5 14 2 2 2
6 |301078 542441001 JG R Rear cover 1 1 1
7 |504029 062501216 BEET M5 X 12 Screw, pan M5X 12 7 7 7
8 12912003  [SA2443101 DIt Dust protector 1 1 1 58420, 58720
9 |504030 062500616 WRET M5%6 Screw, pan M5X6 2 2 2
10 129530001 |SA2444101 B L Bed leg, L 1 1 1
11 129830002 542445101 BIEE S Bed leg, S 1 1 1
12 |12915005  [SA2447001 HEMLAZH A Slide plate, LA assy 1 | |
13 12911001 SAZ2479001 HEM Bobbhin window 1 1 1
14 |12915006  |SA2449001 HEBR R Slide plate,R assy 1 1 1
15 |12911001  [SA2479001 HEtw Bobbin window 1 1 1
16 |1291500300 |536663051 A B 2 Slide plate [ assy l I |
17 |129515001 [S34438051 BT SM3. 18-40X 4 |Screw, Flat SM3. 18-40%4 4 4 4
18 |129517001 [116010001 BT SM5. 16-40X4 |Screw, Flat SM5. 16-40%4 1 1 1
19 ]12922001  [$A2929001 FE3E 125 Rubber cap, 12.5 1 1 1 58420, 58720
200 112922001  |SA2929001 fEEE3E 12,5 Rubber cap, 12.5 2 2 2
21 |11237002  [S37060001 Helbbiid Label, grounding 1 1 1
2 11237001 i Safety label 1 1 1
25 130337001 B g Plate with trademark 1 1 1
26 (12901311 SA2442101 ik Motor cover 1 1 1 |E%/Direct drive
27 1504091 062501416 BRET M5 X 22 Screw, pan M5 X 22 2 2 2 |EI/Direct drive
28 1S04032 062501016 IEET M5 14 Screw, pan M5 14 1 1 | |H¥/Direct drive
23 1504028 062500816 BT M5X8 Screw, pan M5 X8 2 2 58450, 58750
24 |12911306  [SA4364101 TR Face plate 1 1 58450, 58750
29 [12422001  [10444900] PR FE 155 Rubber cap, 15. 5 I 1 58450, 58750
31 12912083 |SA4370101 B 22 4R Dust protector 1 1 58450, 58750




B. E#h%E'E /Upper shaft mechanism

< HHEERAME. AT-030/ For -0301" Semi dry type >

i T 9@ 10
_;' ""*i'ff:-.j @ Cﬁ q’”/://’:) \@>

21: A¥-033,-03F / For " -[133, -[13F




B. L#i%EE /Upper shaft mechanism

= = e = e 1,
No. | Part No. | Ref.Part No. oo3 |oos |ooF
1 12902001  |SA2746201 % ST Upper shaft ,ST 1 1 1 |58420/58720
12902001  |SA2746201 L ST Upper shaft , ST I 1 | |58450/58750
12902303 |SA4551001 % DD Upper shaft , DD 1 1 1 |58420D/58720D
12902303 [SA4551001 |4 DD Upper shaft , DD 1 1 1 |58450D/58750D
2 |12904001  |SA4089001 HREGAT 4 Thread takeup crank | | | |58420/58720
12904006  |SA4373001 HRERHT A7 Thread takeup crank 1 1 58450/58750
3 |B04022 $25234001 LR 6004727 Ball hearing, 600477 1 1 1
4 |B10002 S38707001 BRA7% 6004ZZNR  |Ball bearing, 6004ZZNR 1 1 1
5 |12926201  [SA6166001 ETAF A Crankshalt, NBAR 1 1
6 12923019  [117006001 HZE 6X6 L=60 Wick, 6X6 L=60 1 1 1
7 |11626003  [113014000 2k Pusher 1 1 1
8 |S10017 525260001 [ WBET M6<0. 75 [Set serew, socket (F1IM6X0. 75| 2 2 2
12908001 SA1120001 F Lk HEhHe Bobbin winder driving wheel 1 1 1
10 |S10018 523651001 ZEEET MeX6 Set screw, socket (F1)M6X6 2 2 2
11 |129530005 |S25235001 U2ET M8x6 Serew M8 X6 1 1 1
12 |509017 525236001 BT M6 X0.75 L=10 |Set screw, socket (FUMEX 0, 75 1 1 |
13-2 112938002  |SA2861001 HREGAT S FEldEsk |Thread takeup sshaft unit 1 1 1
13-1 12938003 ek 4
14-2 12938006  |SA2935101 Heek -3 Thread takeup lever assy,s31| 1 1 |58420-003
12938007 SA2936101 ek FF-5 Thread takeup lever assy, s5l] |1 | 58420-005,/58450
12938202 SAZ937101 HRERHFF-T Thread takeup lever assy, s7lf 1 1 58720/58750D-400
14-3 |12922015 15 32 Rubber cap 1 1 1
14-4 |12923031 e Felt 1 1 1
15-1 |11626004  |S13160001 HRERFF % B Ttakeup slide block assy, 2 1 1 1 |HFOoOc
15-2 [12926016 i
1 120902001 SA2746201 4 ST Upper shatt 81 1 1 1 |H 030, For O30
H+0O30, For O3
12905001  |SA2452101 ¥ DD Upper shaft , DD 1 1 1 |0, A% /Direct
drive
2 12904001 SA4089001 HEEGAT i s Thread takeup crank 1 1 1 |HF0O30,Fer O30
3 [BO4022 525234001 Bl 600477 Ball bearing, 600477 | | 1 [HFO30, For O30
4 [B10002 S38707001 Bfflizk 6004ZZNR  |Ball bearing, 6004ZZNR 1 1 1 | FO30, For O30
16 12926501 SA4112001 AT ihdRdh P Thread takeup crank shaft, P 1 1 1 |H O30, For O30
17 |S12010 014500836 BEET M4X8 Set screw, socket (CP)M4 X8 I 1 1 |AF030, For 130
8 |S10017 525260001 [ E WBLET M6 X5 Set screw, socket (F1)M6X5 2 2 2 |RF0O30, For O30
9 12908001 SA1120001 FrLR WEhEe Bobbin winder driving wheel 1 1 1 |HE¥030,For O30
10 [S10018 S23651001 S IR M6X6 Set screw, socket (FtIM6 X6 2 2 2 |HFOs30, For O30
11 129830005 |$25235001 BERETMS Screw M8 1 1 | [FAFOs0, For O30
12 |S09017 525236001 BEET M6 10 Set screw, socket (F1)M6X 10 1 1 I |HFO30, For T30
18 |1293850100 [SA2464001 HRERAT S 42 #A 1 |Thread takeup sshaft assy 1 1 1 | O30, For O30
19 |S01065 5A2958001 IRET M5 X6 Screw, flat M5X6 1 1 1 [HF0O30, For O30
20 |S09019 012500536 BEET M5 X5 Set screw, socket (f1)M5%5 I | |AF O30, For 030
21 12938501 SA4115001 HELEFT S3P Thread takeup lever,S3 P 1 1 |H¥0O30, For O30
21 12938502  |SA4116001 LT S5P Thread takeup lever, S5 P 1 MF030, For O30
22 112926502  |SA4129001 PREGAT B LR H Al ) [Ttakeup slide block assy 1 1 1 |30, For 030
23 12908002  [SA2748001 il 5 o Ball bearing bush 1 1 1
24 |BO4021 076023800 RERHI7R 60/2277 Ball bearing, radial 60/22Z7 1 1 1
25 |510018 523651001 o IBET M6 X6 Sel screw, sockel (FU)MEX6 2 2 2
26 |301079 SA2750001 Fht: Pully 1 1 1
27 |B10009 538710001 R 6204ZZNR  |Ball hearing, 6204ZZNR 1 1 1
28 [S10024 012061036 WEET M6 10 Set screw, socket (F1)M6X 10 2 2 2
29 12935002  |SA2720001 [FEEFEUSTHLF Timing pulley assy, U ST 1 1 1




B. E#h%E'E /Upper shaft mechanism

< HHEERAME. AT-030/ For -0301" Semi dry type >

i T 9@ 10
_;' ""*i'ff:-.j @ Cﬁ q’”/://’:) \@>

21: A¥-033,-03F / For " -[133, -[13F




B. L#i%5E /Upper shaft mechanism

No. | Part No. | Ref.Part No. i i AHe oL prrts oo3 |oos |ooF ik

30 |510018 523651001 S IBET M6 X6 Set screw, socket (CP)M6X 6 2 2 2

31 |12935003  [SA2463001 [ii] A1 e Timing belt 1 1 1

32 |s10024 012061036 PEET M6 X 10 Set screw, socket (1) M6X 10 2 2 2

33 1301080 SA2469001 HREG AT 58 Thread takeup lever cover 1 1 1

34 |S04028 062500816 IEET M5 X8R Screw, pan M5 X8 2 2 2

35 |12912005 |SA4537001 Bl Dust cover 1 1 1

36 1291207900 [SA2058101 AR Shelter plate 1 1 1 |58420/58720
12912082 [SA4376101 HEHEHR Shelter plate 1 1 58450/58750

37 [12923001  [SA3065001 iR Felt 1 ] 1

38 |12912006  |SA3059101 MEHE AR S llolder, shelter plate 1 1 1

39 |s04028 062500816 HEET M5 X8 Screw, pan M5X 8 1 1 1

41 |B10009 538710001 ERh A 6204ZZNR |Ball bearing, 620477NR I 1 1 |EI/Direct drive

42 [S10018 523651001 L EIEETME X 6 Set screw, socket (CP)M6 X6 4 4 4 |EH/Direct drive

43 112935301  |SAZ461001 [ FUDDE Timing pulley assy, U DD 1 1 1 |EY/Direct drive

44 112411002  |S38713100 52 Fan 1 | 1 |EI/Direct drive

45 |208L15001 (062403512 1 FEM4 % 35 Screw, pan M4 X35 3 3 3 |EHIK/Direct drive

46 |W02002 028040242 L A Spring washer 3 3 3 | B/ Direct drive

47 |W01006 025040232 A5 M4 Washer, plain N4 3 3 3 |HIE/Direct drive

48 112903301 |SA2462001 [F) U Timing pulley flange 1 1 1 | EHE/Direct drive

49 |12903302  [sA1141001 I A 25 Tiein I 1 1| A3/ Direct drive




EHFF32E5)35 E /Needle bar rocking mechanism(58420, 58720)

c-1.

< #ehBAE, AT-000 ! For "-0000" Minimum lubrication type >

< #HHFZHEBME. BF-030/For "-030" Semi dry type >




C-1. ¥MFF#8h2%% 8 /Needle bar rocking mechanism (58420, 58720)

= 1 - L s - 0L #r
Ko | puino. | Retpan, | EWHEH | Nameofpus  RPEST gi
1 1290200200 |SA4124301 FHFFEE) A Needle bar rocker shaft assy 1 1 1
2 1290100100 [SA3854001 A AL Needle bar base assy 1 1 1
3 12909001  |SA2474201 FiE i Slide hlock slider 1 | 1
4 S05058 018401036 FEETMA X 10 Screw, pan M4 10 2 2 2
5 12902003 [SA2475101 FIRa Needle bar 1 1 1
B 12905002  |SA3710001 EFF LS Needle bar clamp 1 1 1
7 129530021  [062350816 $E5TM3. 5 X8 Screw, pan M3. X8 1 1 1
8 12923021  [112728001 ek 222 L=50 Wick, 2X2 L=50 1 1 1
9 12905003  |SA3711101 SHFT Hh B EAT Crank rod, nbar 1 I 1
10 12909002  |SA3712001 GIRIERSS Slide block 1 1 1
11 12924001  |SA2482001 A Needle bearing 1 1 1
12 12903001  [SA2483001 HhiRE Case 1 1 |
13 12928015  |SA2484001 Eelio Washer, plain 1 1 1
14 12923002 148394000 I IE Cap, nbar 1 1 1
15 12912007 |SA4007001 ML U Flat support, U | | 1
16 [S04030 062500616 BEETME X6 Serew, pan M5X6 1 | 1
17 12912008  |SA3848001 JHECE SCHED Flat support, D 1 1 1
18 12923021 [SO7465000 ik L=200 Wick, L=200 | 1 1
19 12923003 |SA3852001 FlliEess Flat | | 1
20 12908003 |SAZ2485001 £ Set screw collar 2 2 2
21 S10017 S25260001 [ EMEE] MEX0. 75 [Set screw, socket (FLIME X5 4 4 4
22 1290250100 |SA4093001 SRR Eh Sh e 1 Needle bar rocker shaft assy 1 1 1 |AF030, Fer O30
23 1290150100 |SA2471001 FAFE AL Needle bar base assy 1 1 1 |H-0O30, For O30
24 504028 062500816 HEIMA X8 Screw, pan M5 X8 2 2 2 |WF030, For O30
3 12909001 SA2474201 e I b Slide block slider | 1 | O30, For D30
1 S06058 018401036 BAETMA X 10 Screw, pan M4 X 10 2 2 2 |HFO30, For O30
5 12902003 |SA2475101 AT Needle har | | I |HF0s0, For O30
6 12905002 |SA3710001 A Needle bar clamp 1 1 1 |HF0O30, For O30
7 129530021 (062350816 $EETMI. 5 X8 Screw, pan M3. 58 1 1 1 |H O30, For O30
8 12923021 112728001 g 22 L=50 Wick, 22 L=50 | | 1 |WF030, For O30
25 12905501  |SA4094001 FHFT AR EEAT Crank rod, nbar 1 | 1 |HFO30, For C30]
26 12909501  |SA2485001 fatE R Slide bhlock 1 1 1 |H¥O30, For O30
14 12923002 | 148394000 AT % Cap, nhar 1 | I |HFO30, For 300
27 12908501  |SA2485001 = Set screw collar 1 1 1 |FFO30, For O30
28 129514001  [S25260001 [ EIEE] M6 X5 Set screw, socket (Ft)M6X5 2 2 2 |WF0O30, For O30
29 12903501  |SA4095001 B EL Bush, L | | 1 |WF0Os30, For O30
30 12903002 [SA2486101 JEEh s ER Bush, R 1 1 |
31 S04028 062500816 BETMG X8 Screw, pan M5 X8 1 1 1
32 |sS04031 062061616 SEETME X 16 Screw, pan M6 16 1 | 1
33 1290501500 AT AL
33-1  |12905004  [SA2489001 EAFESER Needle bar rocker lever assy 1 1 1
34 S05078 018062032 SZFEMG % 20 Bolt, socket W6X20 | | 1
35 20128033  |118735002 i) Washer 1 1 1
36 12905005  [SA2490101 RS Rocker 1ink, NBAR 1 1 1
37 |S04034 523460001 EETME X 5 Screw, pan M8 X5 2 2 2
38 12926005  |SA4117001 el P Link shaft, NBAR rocker P 1 1 1
39 |S10019 012060636 ET M6 X6 Set screw, socket (£t) M6 X6 2 2 2
40 12903003 |SA4118001 B EP Zigzag link bush, P | | 1
41 S05016 018062532 7S MG X 25 |Bolt, socket M6 X 25 1 1 1
42 12928002 [SA2493001 HIE Washer, plain 2 2 2
13 12901010 |SA2494001 EATiEEhE Needle bar rock arm 1 1 1
44 505078 018062032 HEEEME X 20 Bolt, socket MBX20 1 1 1




C-2. %M#F#Ezh3EH /Needle bar rocking mechanism (58420, 58720)




C-2. £HMF3E3)3EE /Needle bar rocking mechanism (58420, 58720)

F_}i '%l fq— %_ %’:\":—%/H;g- F;‘ﬁqu; 4—4 ?_, Name Of arts "Rg)l'-ﬁ}_!_ Amt. %“'_:E
No. | Part No. | RefPartNo.| ~' 4 p o3 |oos ook {
| 1290201400 [SA4377001 FT{EEh S 1 Needle bar rocker shalt assy 1 |
2 1290100600 |SA4378001 T G e Needle bar base assy 1 1
3 112909001 |SA2474201 i HLRE Slide hlock slider 1 1
4 |S05058 018401036 BEETM4x10 Bolt socket M4X10 2 2
5 |12902015  |SA4382001 ST ML Needle bar assy, L 1 1
6 |12902016  |SA4385001 FHFTZEMER Needle bar assy, R 1 1
7 1202017 [sA4387001 AT 3 LA Needlee bar clamp assy 1 1
8 11726002 149604001 il 1.5%5.8 Pin 1.5X5. 8 2 2
9 [12927019  [149605001 B et i Spring, elutch lever 2 2
10 11726004  |149827001 i 2x15.8 Pin 2X15.8 1 1
11 12912102 |S34561101 1-zhEL L Clutch stopper, L 1 1
12 12912066  |S34562101 ILEhE R Clutch stopper, R 1 1
13 111726005 |149608001 5 2x17.8 Pin 2X17.8 1 1
14 |11727002 113&09001 HESD IR -2 Spring 1 1
15 12912067 A PR Spring holding 1 1
16 |12953029 OE)Z)F:U"}H\ BEETM2. 6 X3 Screw, pan M2, 6X3 2 2
17 11726006  |149610001 i Pin 1 1
18 11727003 149611101 i Spring, release pin 1 1
19 12901009 |SA4392001 Nk R Pin cover 1 1
20 |129530030 062260516 IEETM2. 6X 5 Screw, pan M2, 6 X5 1 1
21 12912068  |SA4389101 R Clutch lever assy 2 2
22 |12912070  |SA4395001 MIEHLS E R Slide block guide plate 1 1
23 |12909013  |S07575000 g i Slide block assy 1 1
24 ]12912071  |SA4583001 EL AT Stopper, Nbar 2 2
25 |11727004 149622001 B A 1L Eh 35 2 E Spring, Nbar stopper 2 2
26 12912072 SA4396001 S Spring cover 1 1
27 |504016 060350616 YEETM3. 5 X6 Screw hind M3.5X6 1 1
28 12912073 |SA4397001 B SE fir b Rotate stopper, NBar 2 2
209 |129520005  |SA4398001 PEETSM3. 5 Serew SM3.5 2 2
30 504016 060350616 IEETMI. 5X6 Serew hind M3.5X6 2 2
31 |Wo1001 SA4399001 A Washer, plane 2 2
32 1129530021 |062350816 PEETM. 5X 8 Serew pan M3, 5X8 1 1
33 [12923021 112728001 W 2 X2 L=50 Wick, 2X2 1.=50 [ I
34 112905016 |SA4393001 LT th WA IE A Crank rod, Nbar 1 1
35 112909010  |SA4394001 Mg Slide block 1 1
36 12912074 |SA4401001 D Felt support, [ 1 1
37 |s04016 062350616 IEETM3. 5 X6 Serew bind M3.5X6 2 2
38 12923027 |SA4400001 hHs Felt 1 1
39 [10123002 107155001 BEAT L fgE Felt 2 2
40 |12912101  |SAB155001 HEE ) Felt support, U 1 1
41 |12923029  |SAB237101 HIHEEA Felt 2 2
42 1504041 062350516 PEETM. 5X 5 Serew pan M3. 5X5 1 1
43 |S10025 014080831 R IRET MR XS Set screw, socket (CP)M X8 4 4
44 112928021 154567000 HES 3 Spacer, 5.3 2 2
45 12908003 SA2485001 " Set screw collar 1 1
46 |s10017 525260001 [l ET MBX0. 75 1Set screw, socket (F1)MEX5 2 2
47 ]12903002  [SA2486101 ZadhER Bush, R 1 1
48 1504031 062061616 BEFTME X 16 Screw pan MBX 16 1 1
49 11290501500 AR D LA Needle bar rocker lever assy 1 1

49-1 [12905004  |SA2489001 ELFHEAELT Needle bar rocker lever assy 1 1
50 129513004 |018062032 B2 FEME X 20 Bolt socket MBX20 1 1
51 20128023  |118735002 HuElG Washer 1 1
52 |12905005  [SA2490101 {HH%“AIJH Rocker link, NBar 1 1
53 |S04034 523460001 g ) Serew pan MBX S 7 2
54 12926005  |SA4117001 ﬂzh’erP Link shaft, Nbar rocker P 1 1
bh  |S10019 012060636 YEE] ME X6 Set screw, socket (£1)M6 X6 2 2
56 [12903003  [SA4118001 AP Zigzag link bush, P 1 1
57 _|S05016 018062532 BEFEM6 X 25 Bolt sacket M6X25 1 1
58 |12928002  |SA2493001 [ Washer, plain 2 2
59 12901010 SA2494001 AR A Needle bar rock arm 1 1
60 |S05078 018062032 2 FEME X 20 Bolt socket M6X20 1 1
61 |12903018  |SA5332001 HhEEL Bush, L 1 1
32 12923018 |S48204000 4 X4 L=150 Wick, 4X4 L=150 1 1

10



D. &MY /E3EE Needle bar flip-up mechanism (58420, 58720)

11



D. £t {E2RE /Needle bar flip—up

Fes| s SET | e FrE Amt.
No. | Part No. | Ref.Part No. gﬁﬂﬁ:éﬁ‘ Name of pars oo3 |oos |ooF %{I
1 |12912056  |$A4402001 e fR A Indication plate assy 1 1 1
2 |12922004  [104833001 557 %E4.3 Rubber cap, 4.3 2 2 2
3 12912057  |SA5336001 Fe b Holder plate cover 1 1 1
4 S04032 062501016 IEETMS= 14 Screw pan MaX 14 2 2 2
5 [12912058  [SA4404001 AR Push lever 1 1 1
6 129520006 |SA4441001 BragiTMe Shoulder screw, W4 2 2 2
7 [12912059  |SA4405001 AR Plate, push lever 1 1 1
8 504041 062350516 YEET M3.5%5 Screw pan M3.5X5 2 2 2
g |12927017  |SA5333001 5 Spring 1 1 1
10 [1291206000 |SA4406001 SE BT S 2H 14 Stop lever shalt assy | 1 1
11 [11729011 047301842 I AW3=I8 Pin spring roll aw3 1 1 1
12 |129530004  [SA4408001 MEHEL Stud, L 1 1 1
13 129530008 544409001 g S Stud, S 1 1 1
14 112912061 SA4411101 I da AR Flipup holder plate 1 1 1
15 518964001 ik S R e Label 1 1 1
16 |S04028 062500816 IEETMS =8 Serew pan M5 X8 2 2 2
17 [12903016  |5A4412001 L ES Ball guide hush 1 1 1
18 12927022  [150820001 S Spring 1 1 1
19 |11724001 071063550 HIER1/4 Bearing ball | 1 1
20 |12904007 SA4413001 HhE Arm, lever shaft 1 1 1
21 |S05004 062501416 BEETMS> 14 Serew pan M5X 14 | 1 |
22 |129820007 |SABAS8001 BEETM4 Shoulder screw, W4 1 1 1
23 [11727007  [SA4414001 L Spring 2 2 2
24 12912062 544415001 78 k42 Slide shaft bracket 1 1 1
25 |S04028 062500816 BEETMS =8 Screw pan MaX 8 2 2 2
26 112912063 |S07588101 vl Slide shaft 1 1 1
27 12912064 SA4416001 ALK Support plate, slide shaft | | |
28 112927018  |149863001 L Spring, plate 2 2 2
20 112903017 |SA4417001 [ Set screw collar 3 3 3
30 [s10007 014400432 E iR Max4 Set screw, socket (CP) M4 X 4 5 5 5
31 |129511004  |SA4418001 iR ET Guide screw 1 1 1

12



E.

JE 3L E /Presser foot mechanism

ml;@

.

Ay \\:
2 11 10

6 :A¥F-003, -005/ For * -003, 005" &5
A¥-00F / For * -00F » =

13




E. JEjHIZ%EE /Presser foot mechanism

No. | Part No. | RefPart No.| = ™' =% ameorpars 003 |oos [ooF &2
1 12903004  |SA2495001 A& Presser har bush 1 1 1
2 504028 062500816 JEETMS X 8 Screw, pan M3 X8 | | |
3 |129830003 [sA1174001 TR M4 Presser adjusting screw, M14 1 1 1
4 129516001 |SA1175001 BT M4 Presser adjusting nut 1 1 1
5 12905006 |SATEOT001 J8TE ST Spring guide 1 1 1
6 [11627002  |507346101 T Presser har spring, 5 1 |
6 |12927101 516196001 ' S Presser bar spring, F 1
7 |12902004  [SA2496001 IR Presser har | 1 1
8 |12905007  |5A2498001 HE AT Ho 4 Guide bracket, PBAR 1 1 1
9 129512001 |S25289001 PEFEME X 10 Bolt, socket M6X10 1 1 1
10 112904002 SA2499001 He A3 T dh 4w Presser bar 1ifting crank | | 1
11 12411003 |S31006001 H65 R T Lifting lever 1 1 1
12 [124530009 539051001 BEET (AR EIM3. 5 |Screw, pan(s/p w) M3.5X12 1 1 1
13 |1291300100 |SO73523001 Fie £ B 2L A Tension release plate assy | 1 1
1291330100 |S07351001 o e b e Tension release plate assy 1 1 1 |HY%/Direct drive
1291330400 |510780001 FALE tR AT Tension release plate assy O I O B
14 |S09018 012061832 IEETME X 18 Set screw, socket (F1)MEX 18 | | 1
15 [N01012 012061832 2 EEM6 Nut M6 1 1 1
17 [12912010  |5A2501001 0 Presser bar lifting lever 1 1 1
12912340 [SA2578001 H8 1k b Presser bar lifting lever 1 1 1|k
18 [12912011  |SA2502001 Wy Knee lifter connecting rod 1 1 1
19 129520001 |SA1179001 ERERETMS Shoulder screw, M5 | 1 1
20 11626008 S07349001 NS i Phar lifting lever shaft | | 1
21 |12908004  |SA2504001 2 [ Set serew, collar 1 1 1
22 |s09019 (112500536 HEATME X 5 Set screw, socket (f1)M5 X5 2 2 2
23 |12027002  |S07355051 oL Spring e X tension 1 1 1
24 1504032 062501416 BEETME X 14 Serew, pan M5X 14 1 1 1
25 |NO1014 021300106 A IR EEMS Nut 1 M5 | I 1
26 |12912012  |SA2506001 N IR FALAT Knee lifter lever | I |
27 |12912013  |SA2507001 WEiE e I 1 Knee lifter bar 1 1 1
28 [129520001 |SA1179001 BT MS Shoulder screw, M5 1 1 1
29 |129520002 [SA2165001 FrsREIMe6 Shoulder screw, M6 | | |
30 129520001  |SA1179001 EeBETMS Shoulder screw, M5 1 1 1
31 129530006 |SA4149101 iR Me adjusting screw, M6 | 1 1
32 [No1012 021060306 5 R BEM6 Nut 3 M8 I I 1
33 |12928016  [S07350001 [ Washer, plain 1 1 1
34 11291230100 |S07529001 Fatb i At Thread release connecting rod a| 1 1 1 |EL/Direct drive
35 |H05002 048030342 FilEES Retaining ring ,E3 2 2 2 |HYK/Direct drive
36 |12930301  [SA2677001 Fadk gk Tension release wire 1 1 1 |HYE/Direct drive
37 |116516006 [110161006 IEFFSMA. 76 Nut SM4. 76 2| 2| 2 /Direct drive
38 12912302 SAZBTR001 Foek e 2k 8 Wire holder 1 1 1 |HIE/Direct drive
39 |s04028 062500816 PEETME X8 Serew, pan M58 g 55 2 |HYE/Direct drive
10 |12912303 SAZBTI001 Fis g o 25 e Wire holder I 1 1 |BEY/Direct drive
41 S04033 062060816 MEETME X 8 Screw, pan M6 X8 2 2 2 |EHIE/Direct drive

14



F. iEfi%EH /Feed mechanism

19 :< AF-003, -00F
| IFor 003, -00F" >

1:« AF-003, -00F
| For "-0100J3, -O0OF" >

< AF-005/For "-00015" >

———— e ———— ——

15



F. %435 % /Feed mechanism

P (ts ZENS | ot 2 AR Amt.
No. [Part No. |Ref.Part No. st Name of parts oo3 |ooS |ooF T
1 1290200500 [SA2062001 P 1 1R Feed regulator assy, 11 1 1 |58420/58420D-4 1]
1290200500 |SA3062001 Dl ag 1 14 1 Feed regulator assy, 11 1 1 1 |58720/58750
1 1290200600 [SA2509001 ) He 3% 40 1 Feed regulator assy 1 58420/58420-40101
1290200600 |SA2509001 B £ Feed regulator assy 1 1 58450
2 ]12909003  [SA2511001 LA Guide plate 2 2 2
3 |S04029 062501016 BEETUG X 12 Serew, pan M5 X 12 4 4 4
4 [12900004  [SA2512001 WL i Slide hlack assy 1 1 1
5 12923018 [SA2515001 Mmek 4x4 1=150  [Wick, 4X4 1=150 1 I 1
6 12912014  [SA2516001 £ 440 38 5 A Stopeer 1 1 1
7 [S04033 062060816 HEETME X 8 Screw, pan M6 X8 1 1 1
8 |1290500800 (143611201 AR Frocker connecting rod assy 1 1 1
9 12905009 143612100 IEANAERT Feed rocker connecting rod 1 1 1
10 |11624002  [118954000 FEEEH R Needle bearing 1 1 1
11 |12910001  [SA2518001 XA L% S Level feed eccentric wheel 5 | 1 1 1 |58420/58450
12910201 SA2791001 IEA LT Level feed eccentric wheel 7 1 1 1 |58720/58750
12 116514005 =53] Set screw 1 1 1
13 |101515011 {5 REHR T A ET|Set serew 1 I 1
14 |1290400800 AATFERVE S |Feed rocker armb assy 1 1 1 |58420/58450
1290400900 ACFIERIE TN |Feed rocker arm7 assy 1 1 1 |58720/58750
14-1 12904003  [SA2521001 ARTIEEHE S Feed rocker armd 1 1 1 |58420/58450
12904201 SA2793001 KRR T Feed rocker arm7 1 1 1 |5B720/58750
15 |S05078 018062032 BEERME X 20 Bolt, socket M6 20 1 1 1
16 12905010 143613051 JEAR ANEAT Link 1 1 |
17 11626010  |143616001 5 A7 kg Shaft 1 I 1
18 |11629002 (048060342 HEE6 Retaining ring ,E6 2 2 2
19 1161100200 |S38422001 EHEE R4 Stitch length dial,4 1 1 |58420
20 1161101600 |S38427001 FIHFEbRELS Stitch length dial,5 1 58420
1161101600 [S38427001 EHEFR 5 Stitch length dial, 5 1 I 58450
1291120100 |S38428001 EHEERRELT Stitch length dial,7 1 1 1 |58720/58750
21 129530007  |SA3056001 IEREL S as Feed regulating stud 1 1 1
22 111611005 142746002 Erip bRt AE Feed regulating supporter | I 1
23 |116511002 [129458102 IZ24TSM4.76 Screw, SMA. 76 1 1 1
24 110122016  |108549001 O [ 0 Ring 1 1 1
25 |12926008  [S50098101 AV Y Positioning pin 1 1 1
26 12927003 | 100328001 bl Notch spring 1 1 1
27 |12912016  [SA2523001 PR BT Dial lock lever 1 1 |
28 |12927004 539830101 i Spring 1 I 1
29 |12909005  |SA2525001 IEEHRY A 5 Feed regulator 5 1 1 1 |58420/58450
12909201  |SA2796001 R 7 Feed regulator 7 1 1 1 |58720/58750
30 |S10021 016061031 SEEIRET M6X 10 [Set screw, socket (en) M6X 10 2 2 2
31 12905011  |SA2526001 DI AT Connecting rod 1 I 1
32 |12910002  |SA2527001 i« il Eceentric shaft 1 1 1
33 |S10019 012060636 BEETUE X 6 Set screw, socket (ft) M6 X6 1 1 1
34 129520003 |SA2528101 EIZ5TM6 Shoulder screw, M6 1 1 1
35 12902007  |SA2529101 {155 F b TR Shaft, Rlever TR 1 1 1
36 |12929003  |048080342 PHHEES Retanining ring , E8 1 1 1
37 |11628003 025100132 “FALEIST10 Washer, plain S 10 1 1 1
38 12912017 SAZ530001 by Spacer 1 1 1
39 301081 507374109 EEEER Reverse stitching lever 1 1 1
40 |12927005  [SA2531001 s Spring 1 1 1
41 12912018 |SA3067001 T Wi F Lever guide 1 | 1
42 12922002 S48367000 SEtg R Rubher 2 2 2




F. iEfi%EH /Feed mechanism

19 :< AF-003, -00F
| IFor 003, -00F" >

1:« AF-003, -00F
| For "-0100J3, -O0OF" >

< AF-005/For "-00015" >

———— e ———— ——

17



F. %435 % /Feed mechanism

== =] S~ 2 - TR

No. |Part No. |Ref.Part No. on3 [oos |ooF
43 129511001 |SA6592001 B24TM5 Serew, pan M5 1 ] 1
45 [40122016  [104821001 5 #E10.5 Rubber cap, 10. 5 I I I
46 |1504028 062500816 BEETMA X 8 Serew, pan M3 X8 2 2 2
47 12912019  |SA2532001 A A Stooper 1 1 1
48 1504029 062501216 AT X 12 Screw, pan M5 12 | | 1
49 112928018 025050236 AR EIMS Washer, plain M5 1 1 1
a0 12927006 S07376001 R R Feed regulator spring 1 1 1
51 [12912020  |SA2533001 SRS Spring hook 1 I 1
52 [S04038 062060816 HFETME X 10 Screw, pan M6X 10 I I I
53 [S04029 062501216 IEETME % 12 Serew, pan M3 12 1 1 1
54 |NO1017 021500106 /S HIREEMS Nut 1 M5 1 1 1
55 112912304 SAZ2541001 B S50 T Reverse stitching lever plate| |1 | I |EBE/Direct drive




H. iZAi#hdE S /Feed shaft mechanism

24 B
X—28

" i&¥3# | OPTION PARTS " < i / Dry Type >

19



H. ZEAifhdEE /Feed shaft mechanism

No Part No. | Ref.Part No. *H b S DL PARS o3 (oo |ooF s
1 |12903005  |SA3855001 EAEL Bush, | :frocker shaft 1 1 |1

2 |12923005  |SA3965001 bIHEE Felt 1 1 1

3 |12923018  |SA4028001 e 44 1=220  |Wick, 4X4 1=220 1 1 1

4 |12903006  |SA2543001 IEARER Feed rocker shaft bush, R 1 1 1

5 12923018  [108802001 JEE 4x4 1=250 |Wick, 4X4 L=250 1 1 1

6 [s10022 SA2544001 EIEBRET M6 X8 [Set screw MEXSB 1 1 1

7 S10019 012060636 MEETME X 6 Set screw, socket (FL)M6X6 1 I 1

8 |12908005  [SA2546001 ZE Set screw collar 2 2 2

¢ 510018 523651001 EEIRET M6X6 Set screw, socket (ft)M6X6 4 4 1

10 |12902008  [SA3840001 A Feed rocker shaft 1 1 1

11 [1290700200 EAi e At ST |Feed bar st fork assy 1 1 1

1290720100 |SAG150101 EAE M TR |Feed bar tr fork assy 1 1 1 |H%/Direct drive

12 |207511006 [SA2927001 IEET MG X 14 Screw, M6X 14 1 1 1

13 |11628005 025060132 - [EHSe Washer, plain § 6 1 1 1

14 |S07005 SA2566001 BEEIM3.5%12 Set screw M3.5X12 1 1 1

15 |NO1016 021350106 I EEM3.5 Nut 1 M3.5 1 1 1

16 12912021  [SA2553001 I X AR Forked plate 1 1 1

17 |129530010 |SA2554001 i g Adusting screw, hight 1 1 1

18 |S04035 062400616 BEETMA X 6 Screw, pan M4 X6 1 1 1

19 12923006  [SA3990001 i1t i Flat 1 1 1

20 112923007  |SA3887001 HE Flat 1 1 1

21 |12912022  |SA3888001 Ji T Flat holder 1 1 1

22 |12928019  |025030132 i [ES3 Washer, plain S 3 1 1 1

23 1504036 062300416 BEETMA X4 Screw, pan M3 X4 1 1 1

24 112910003  |SA2550001 A & 2 H b Feed bar shalt 1 1 1

25 |12928003  |SA2551001 il 1) s [ Thrust ring 2 2 2

26 |S10019 012060636 MEETME X 6 Set serew, socket (FLIM6 X6 1 | |

27 112904004 SA2555001 HOVEM S Feed rocker base arm 1 1 1

28 [s01059  |sA2928001 W Screw, M5 X 13 2 | 2 | 2

29 112923018  |SA4538001 ek 44 L=180  [Wick, 4X4 L=180 1 1 1

30 ]1290900600 [SAZ806001 R HLE Feed bar slide block assy 1 I 1

31 [s02018 SAB308001 BEET (H0)M2 X 4 Serew, flat #0 M2X4 4 4 4

32 112912023 [SA4009001 S Wick support 1 1 1

a3 |S04035 062400616 BEETMA X 6 Screw, pan M4 X6 2 2 2

34 |12923018  |SA2724001 #4424 L=400 Wick, 44 L=400 1 1 1

35 |12921002  |SA4011001 #EJ2 e il E L=100 [0il tube, L=100 1 1 1

a7 [12907301  |SA2754001 BEARGST Feed bar, st 1 1 [
38 12907302  |SA2552001 EMG N Feed bar fork 1 1 1 l’i"’ﬂ?'{'f"””_ T
29 |spa028 062500816 BEETMBE X 8 Screw, pan M5 X8 1 1 1 ;?LIEDEHM vl
40 [804030 062500616 BEETMB X 6 Serew, pan M5 X 6 1 1 1 )

20



EHE4E /Gauge parts

I

11
5 m¥-003, -00s
| I For"-00J3, -00I5"

*-O0F

AF-00F I For "

T4 E /Lower shaft mechanism

N.

21



J. B/ Gauge parts

el 5 [ZF50T |+ . HE Amt.
No. | Part No. |Ref.Part No. ki nﬁﬁ:%ﬂ\ Name of parts oo3 |oas |ooF %{I

1 * RS Needle clamp assy 1 1 1 |580200

2 |116811012  [116323001 BETSM3.57 Screw, SM3. 57 2 | 2 | 2 |58420/58720

RE b < Bl Needle plate 1 1 1

4 1129530014 |S11244001 EF AR FTSM4.37 Screw, SM4, 37 | 1 1

5 |129817003  |100032004 JESLEATSMA, 37 <40 [Screw, Flat SM4. 37 X 40X 8 1|1 1

6 |k TE AT Presser foot assy 1 1 1

7 |129811010 |113050001 M35 Serew, M3. 5 1|1 1

5 |k & F Feed dog 1 1 1

9 129513002  |507494001 Screw, w/socket SM3. 18X 44 X7 2 2 2

10 % Needle clamp assy, L 1 1 5801500

11 * Needle clamp assy, R 1 1 H80O0500

12 |129515006 |013660412 Screw, SM3. 18 2| 2 58450/58750

13 |129815007 |S13085001 : Set screw SM3. 18 2 | 2 58450/58750

14 |117511023 [149831101 HEETSM3. 18 Set screw SM3. 18 2| 2 58450/58750

Jo ZE R U4 ¥ /K Reference gauge parts list
N. Fih#E /Lower shaft mechanism
= x5 — Hhr Amt. s

No. Part No. | Ref Part No. LEA 24 Name of parts T HE

1 12903011  |SA3890001 HEH HE e EL Rotary hook base bush, L 1 1 1

2 12923023  |SA4585001 1§ Felt 1 | 1

3 |12903012  |SA3891001 et R R Rotary hook base bush, R 1 1 1

4 |12923023  |SA4585001 FliiE i Felt 1 I 1

5 |12902010  |SA2571001 Tk Lower shaft 1 I |

6 12910005  |SA2759001 FHIE M F-lifting eccentric wheel assy | 1 1 1

12910302 |SA2580101 FF (REE F-lifting eccentric wheel assy | 1 1 BYE/Direct drive

7 |S07004 542575001 HEETM6%6 Set screw, (TMEX6 1 I |

8 |12903013  [SA2584001 A 4 Ball bearing bush 1] 3] 1

9 |B10002 §38707001 A& 6004ZZNR  |Ball bearing, thrust 60047ZNR 1 l |

10 |510020 542585001 ] SEWEATME X 10 Set serew, socket (£1)M6X 10 1| 1] 1

11 |S09017 523651001 BEATME X 10 Set screw, socket (f1) M6 10 1 1|1

12 |12935004  [SA2587101 [ 64 DL Timing pulley assy,D 1 1 1

13 |B10009 158115001 EfffiAR 6204ZZNR  |Ball bearing, thrust 62047ZZNR 1 I 1

14 |S10020 SA2585001 [i5] FEBEETME X 10 Set screw, socket (£1)M6X 10 1 1 1

15 |510023 SA4213001 [if] s W ETME > 10 Set screw, socket (CPIMG X 10 1 1 1

22



. HE# 3 & / Rotary hook mechanism

K1

XM / OPTION PARTS "

|

23



K1. JEfRZEE /Rotary hook mechainsm

FE| A5 | 2EWE [ punon —_— B8 Am. .
No. | Part No. | Ref.Part No. Tb A ameiol pants oo3 |ooS |ooF =
1 |12918008  |SA2955001 4 () Rotary hook base(L) 1 1 1 [58420/58450

12918201 |SA2959001 Y () Rotary hook base(L) 1 | 1 |58720/58750
1291830300 |SA4435201 e () Ak Rotary hook base(L) assy 1 1 1 |58420D/58450D
1291830500 |SA2797501 e aE (Fe) AF Rotary hook base(l) assy 1 1 1 [58720D/58750D
3 (11603011 [SA4029001 JiE A Rotary hook shalt hush 21 2 | 2 [58420/58450
11803001 |S09259001 BEd Rotary hook shaft bush 2 | 2 | 2 |58720/58750
4 |12928004  |S09260001 A 1.2MM  |Thrust ring, A: 1 2MM<t=1. 20 2| 2| 2
4 |12928005  [SA4038001 i1 E 1L OMM  |Throst ringdt=1. 0> 21 2] 2
4 12928006  [S09261001 fEAAEB 1.AMM |Thrust ring, B: L 4MMK1=1. 4> 21 2] 2
4 (12928007  [SA4444001 S FEEB 0.8MM  |Thrust ring, 0. 8MM<t=0. 8> 21 2] 2
5 11624004 [S07420000 TR AR Needle hearing 2 2 2
6 11629004  |S07419001 2 b 3 Retaining ring 2| 2| 2
i 12903008 SABATA001 e ihED Rotary hook shalt bush 2 2 2
8 12905013  [SA3856001 SRR Opener 1ink 2 | 2 | 2 |58420/58450
12905303 |SA3857001 G EREERT Opener link 2 | 2 | 2 |58720/58750
9 12905014  [$A3859001 I ERESFT Opener lever 2 1 2 | 2 [58420/58450
12905304 [SA3861001 S LR HIHT Opener lever 2 | 2| 2 |58720/58750
10 ]12902009  [SA2560001 A3 ER I Shaft, 01ink 2| 2| 2
64 |12928008 025710132 PR S4.76 Washer, plain S4. 76 2| 2] 2
11 |N01017 021500316 AN IR EEMS Nutd M5 21 2| 2
12 12926009  |SA3889101 A3 £ AT JL A Olever shaft 2l 2] 2
13 112923018  |SA4026001 2R 4X4 L=100  |Wick, 4X41=100 2] 2] 2
14 |509019 012501031 BEETME X 5 Set screw, socket (ft)MHX5 2 2 2
15 |11612014 538212001 SrERER Opener 2| 2] 2
16 129513003 154965001 BEATSM3. 57X 8 Bolt, socket SM3.75%8 2| 2| 2
17 |12912024  |SA2562201 Jig i B R L Rotary hook base cover, L 1 1 1
18 |504037 062300612 PEETME X 6 Serew, pan M3 X6 8] 8] 8
19 |12925003  [SA2572001 BEE DI FE(R) Spiral gear 2] 2] 2
20 |508005 SA2574001 IRETM6 Set screw, (F1)M6 4 | 4] 4
21 507004 SA2575001 BEETM6 Set screw, (£t)M6 2| 2| 2
22 112925004  |SAB301001 W2 HE Ve () Spiral gear 2 2 2
23 510029 SA2574001 IRETMO%5 Set screw, (F1)M6X5 6| 6| 6
24 112928009  |SA3054001 HiE L Thrust washer, L 1 | 1
25-1 12912055 TSR Felt support 1 1 1
25-2 (12923032  |5A6424101 bliiEey Felt 1 1 1
26 504035 062400616 BEETUA X 6 Screw, pan M4 X6 g 2] 2
27-1 |12912054 TR 4R Felt support 1 1 1
27-2 112923016  |SA4044001 Pl R Felt 1 1 1
28 |504035 062400616 BEATMA X 6 Screw, pan M X6 2] 2] 2
29 [12923008  [$A4012001 FLIECY Felt 21 2] 2
30 12912027 SA3894001 4R Felt support 2 2 2
31 |S04035 062400616 BEETM X 6 Screw, pan M4 X6 21 2] 2
42 112918009  |SA3956001 A () Rotary hook base(R) 1 | 1 |58420,/58450
12918202  |SA3960001 MY () Rotary hook base(R) 1 1 1 [58720/58750
1291830400 [SA4436201 s () Rotary hook base(R) assy 1 1 1 |58420D/58450D
1291830600 |SA2802501 AR () A Rotary hook base(R) assy 1 1 1 |58720D/58750D
43 112912028  |SA2563301 JiE Hi A B 5E R Rotary hook base cover, R 1 | 1
44 12928010  |SA2579001 [ Specer 1 1 1
45-1 (12912052  |5A6425101 MmEAEUR Felt support UR 1 ! 1
46-2 [12923015 e Felt 1 1 1
46-1 (12912053  |SA4045001 il 4EDR Felt support DR 1 1 1
48 12912031 SABAG2001 TR HE MR FL Rotary hook base cover, FL 1 1 1

24



. BE#8 % B / Rotary hook mechanism

267

#E® / OPTION PARTS "

K1

|

25



K1. JEfRZEE /Rotary hook mechainsm
= = e = Mt B
Fe| #5 | %545 T N Py M Amt._ it
No. | Part No. | Ref.Part No. o3 |oos [ooF
49 112912032 SAG463001 T L JE S FR Rotary hook bhase cover, FR 1 1 1
50 [129530011 |SA6417001 BEETMA X 12 Screw, M4 X 12 41 41 4
51 129511003  [SAZ2556001 PEETME X 25 Screw, M6 X 25 2 2 2
55 |129511003 |[SAZ2556001 BEETME X 25 Screw, M6 X 25 2 2 2
52 120628003  |115947101 Edt 3y Washer, plain 6.35 21212
53 [12903009  |SA2722001 EEHA Pinch sleeve A 2 (2] 2
54 12903010 SA2565001 EEB Pinch sleeve B 2 2 2
a6 |12912033 SA256T7001 Bt Needle upper positioning plate]| 2 2 2
A7 12910004  [SA2568001 e R Needle upper positioning shaft| 2 2 2
R |S04038 062061016 BEETME X 10 Serew, pan M6 10 4 4 4
59 |W01003 025060136 AL S6 Washer, plain 56 4 1 4
60 11618001 S01928151 b iAo Bobbin 2 Z 2 |58420/58450
11818001  |S09285051 A Bobbin 2 2 58720/58750
61 [12918022  |148602001 4 Bobbin Spring 2 2 58420D/58450D
12918024 |S09286000 o R T Bobhin Spring 2 2 HB720D/58750D
62 11291800600 it 452 2H A Rotary hook assy 2 58420-003
1291800700 HEFE £ 1 Rotary hook assy 2 58420-005
1161800400 REMZ AT CE™)  |Rotary hook assy(C) 2 2 58420C
1171800100 i A 2H A Rotary hook assy 21 2 58450
1291802600 fEd i (E™)  [Rotary hook assy(C) : 2 584500
1181800200 HiE AR 204 Rotary hook assy 4 2 58720
1291802700 heRzZl At (=) |Rotary hook assy(C) 2 2 5RT720C
1191800100 fiEH5 2H A Rotary hook assy 2] 2 58750
1191800400 hERELLly (™) |Rotary hook assy(C) 2 2 58750C
1291801400 i 452 201 Rotary hook assy 2 2 AR420D
1291801500 TREF2 40 11 Rotary hook assy 2 2 584500
1291802900 TetReH: (™) |Rotary hook assy(C) 2| 2 58450CD
1291802800 REWR AT (™)  |Rotary hook assy(C) 2 2 -58720CD/58750CD
1291801600 TRE 45 £H. 14 Rotary hook assy 2 2 587200
1291801700 TEAR AL Rotary hook assy 2| 2 58750D
63 12918029 HoOE ([H) Bobbin case assy((C) 2 2 A8450C
12918030 Ho g ([~ Bobbin case assy(C) 21 2 587500
32 1129520301 |[SAZ2717001 SE (i IRET Stopper screw 4 4 HIUR/Direct drive
33 |12904301  |SAZB76001 7)) J1 i Movable knife bracket 2| 2 ELgK/Direct drive
34 (12927301 |S07525100 e Bobbin thread holding spring 2 2 B4/ Direct drive
32 120511012 |141544001 BEETSM3. 18X 40 Serew SMA. IHXA40 1L=3 1 4 HIR/Direct drive
36 112904302 [SA3912001 Z JIFF Movable knife lever 2 2 B4/ Direct drive
37 112903303  |SAZ675001 ZH Set screw collar 2 2 Fi3l/Direct drive
38 |S10018 S23651001 [ 5 B ETM6 X 6 Set screw M6X6 2 | 2 ELYK/Direct drive
39 |12912305 SAZBTI001 PIEEECFF L Thread trimming lever L | | EUK/Direct drive
47 112912306 SAZ2670101 PILEFIHT R Thread trimming lever R 1 1 FL9/Direct drive
40 |S05005 062501212 BEETM5 X 12 Screw, pan M5 X 12 2 2 HOE/Direct drive
11 12927302 SAZB26001 L Spring 2 EUE/Direct drive
12927307  |SA4458001 D Spring B 2 EL4/Direct drive
69 504011 062400812 BEETMA X 8 Serew M4 X8 4 1 FLIK/Direct drive
68 11290550200 51 G T AT Opener link assy 2 | 2 ) .
65 |12905503 53 AT Opener link o | 2 _EIAEER] T R
66 |129511501 EFTM2 Screw M2 Z |2 Hamsion parts for
dry type
67 |S04021 BEETMA K 4 Screw, pan M4 X 4 2 2
XIS 1142, BRI TR CRoRE = Bk




L. i3 E /Lubrication

27



L. ftyhiE 3 B /Lubrication

R =1 P =N T L [T=N
il 251 5444 FR Name of parts S Amt. HiE
No. [Part No. | Ref.Part No. oo3 |oos |ooF
1 12911004  [SA4205101 i 2 4 0il tank assy 1 1 1
2 [1295830009 [SA3040001 HEih T 8.6 0il feeding pipe, 8.6 2 2 2 |58420/58720
129530009  |SA3040001 fhim 1 8.6 0il feeding pipe, 8.6 4 4 4 |58450/58750
3 [12936002  |SA3946001 TR L 0il terminal 1 1 1
4 [12921006  |SA2956001 AR EMEL=135 |0il tube, 1=135 1 1 1
12921006 |SA2956001 HEEIEIMEL=135 |0il tube, =135 2 2 2 |58450/58750
5 12923009  [SA2957001 11§ e Felt 2 2 2
12923009  |SA2957001 FlHEE Feli 4 4 4 |58450/58750
7 [12912038  |SA3055101 RS Tube clip 4 4 4
8 |s04028 062500816 BEETMB X 8 Screw, pan M5 X 8 1 1 1
9 112922001  [SA2929001 R E12.5 Rubber cap, 12.5 3 3 3
12922001  [SA2929001 P IE12.5 Rubber cap, 12. 5 ! 1 4 |58450/58750
10 [12923010  |S38266000 FHE Rotary hook shalt felt 1 | 1
12923010 [S38266000 plliEE Rotary hook shaft felt 2 2 2 |58450/568750
11-1 [12923035 biEe®: Felt assy 1 1 1
11-2 |12923036 pli ) Felt assy 1 1 1 |58420/58720
12 [12912035  |SA4033101 M T A Felt support 1 | 1
13 |61910003 JE EALA3 X80 2 2 2
14 |12921002 ME1-280 Tube L=280 1 1 1 |58450/58750
15 [12923018 gk 4x4 L=380 |Wick, 4X4 L=380 1 1 |
16 12912065  [SA5154001 A S Tube support | | 1 |58450/58750
17 |S04028 HEETMG X 8 Serew, pan M5 X8 1 1 1 |58450/58750
18 [S05079 018081236 HEAEMS X 12 Bolt, socket M8X12 1 1 1 |58420/58720
19 41222006  [104450101 5 B 2E8 Rubber cap, 8 | | 1
20 112922013 |081038070 O HE[ P38 0 ring P38 1 1 1
21 [12921006  |SA2723001 HERIMEL=210 |0il tube, L=210 1 ] 1
22 112923019  [SA2724001 iME1=400 Wick, L=400 1 1 1
23 12912038  [SA3055101 HEEES Tube clip 3 3 3
24 1129830016 |0A5501006 SEAE T E) M5 Screw, pan (S/P washer)Ms X 10 2 2 2
25 [12901007  |SA3896001 AL 0il block, L 1 1 1
26 |129520004 [SA6475001 {1t U R 0il adjusting screw 2 2 2
27 [001004 081004070 O E P4 0 ring P4 2 2 2
28112922007  |SAG468001 14 i Rubber packing 2 2 2
29 112922008 SAG423001 HEH Sl Rotary hook shaft felt 2 2 2
30 (12923012 |SAB415001 B Felt 2 2 2
31 |12922016  [142274101 HRE 3843 Rubber cap, 4. 3 2 2 2
32 112911005  [SA3037001 il R LA Subtank assy 1 | |
33 [129830009 |SA3040001 {1 8.6 0il feeding pipe 1 1 1
34 12922010  [SA3060001 REEY 5 Valve packing 1 1 1
35 |12901008  |SA3898001 HEIHAER 0il block, R 1 1 1
36 [129530017 [0A4400806 A (AR W Serew, pan (S/P washer) M4 X 8 2 2 2
37 [12912036  |SA3045201 i 2 A Subtank setting plate, A 1 1 1
38 12912037  |SA3046001 BlhE 23 Subtank setting plate, B 1 1 1
39 [S04033 062060816 BEETME X 8 Screw, pan M6 X8 2 2 2
40 12921006 |SA3044001 HEE M1 =242 |0il tube, L=242 1 1 1
41 12936003  [S51815001 JHMES. 8 0il feeding pipe, 3.8 4 4 4
42 112911006  |SA6472001 s [ o Tube support 1 1 1
43 12928011 SA3923101 e D F Rotary hook base D packing 2 2 2
14 [S04039 062401616 BEETMA X 16 Screw, pan M4 X 16 4 4 4
45 112923014  |SA2604001 pliikes Feed regulator felt 1 1 1
46 112912039 [SA2605001 plliE ey AR Felt support 1 | 1
47 804030 062500616 LM X 6 Screw, pan M3 X6 | | |

28



L. i3 E /Lubrication

29



L. BtydiE s B /Lubrication

T A4 TR Name of parts T e
No. |Part No. | Ref.Part No. oo3 |oos |ooF
48 112923018 |109405001 ek 4%4 L=100  |Wick, 4X4 L=100 1 1 1
49 112923018 |108801001 ghEk 44 1=350 |Wick, 4X4 L=350 1 1 1
50 |12911007  |SA2606101 it 0il cover 1 1 |
52 112912040  [SA3048101 mEEEA Tube support, A 1 1 1
53 |12912041  [SA3049001 IR Tube support, B 1 1 1
54 |S04035 062400616 BEETMA X 6 Serew, pan M4 X6 1 1 1
4 12912042 SAG4T3001 Hik=g=ar| Tube guide 1 1 1
56 112922012 [140890009 it 0il cap 1 1 1
57 |12923030  |112753001 pliiREs Felt 2 2 2
5% |S04038 062061016 BEFTME X 10 Screw, pan M6 10 3 3 3
59 |W01003 025060236 AL EIM6 Washer, plain M6 1 1 1
60 12923010 |SA6423001 JiE % S B Rotary hook shaft felt 2 2 9
61 [12926013  |SAB416001 i Rubber presser 2 2 2
62 |12927020  [SA4508001 HHEEES Tube elip 4 4 4
63 112922009 140327001 ¥ 7 956, 3 Rubber cap, 6.3 2 2 2
64 [12923012 148743001 bIHEED Felt 2 2 2
70 12921006  [SA3949001 SR EL=50  |0il tube, L=50 1 1 1 |\¥FOs0, Ford 301




M. F2k35EH /Threading mechanism

al



M. ZF2k3E'H /Thread mechanism

[=] =] =z . A O PN
No. | Part No. | Ref.Part No. oo3 |oos |ooF
1 1291300300 [SA3417301 TED 5 1 1T 4H 43 Upper Thread Tension Assy, 3 1
2 12927008 SA3415001 St -3 Tension Spring, L 2
I 1291300400 |SAZ607301 AT 28 1875 2455 Upper Thread Tension Assy, 5 1
2 12927009  |SA3416101 JRe -5 Tension Spring, LL 2
1 1291301200 |SA2818001 AL R kL) Upper Thread Tension Assy. 1 1
2 12927021  |SA3414001 TAFEM Tension Spring, M 2
3 |12912043  |SA4212001 A S AL Tension Plate Assy 1 | 1
4 12922020  |SA2613001 i Cap 1 I 1
\Q b 12927010 SAZ614201 L Thread Takeup Spring, L 1 1 1
6 1291300500 |SA2615001 A E N Guide Assy, T/Takeup Spring 2 2 2
7 12928035  |SA2619001 iy Spacer 1 | 1
@ 8 12927011 SAZ2623201 JREER Thread Takeup Spring, R | | 1
9 12903014  |SA2620001 e Collar 1 1 1
10 |12908006  |SA2621001 SE o [l Stopper Support 1 | 1
11 N01013 021300106 WERFM3 Nut, 1M3 1 1 1
12 |129515006 |SA2626001 HEETMS. 5 Set screw, (cp)M3. 5 1 1 1
13 129511008 |SA2624001 1] 52 Spring guide set screw 1 1 1
14 12913022  |SA2625001 W e Adujusting thumh 1 1 1
15 |129515006 [SA2626001 HEETM3. 5 Set serew, (ep)M3. 5 1 1 1
16 12903015  |SA2627001 THESS Collar 1 1 1
17 |129530044 |SA2628001 EES TR Tension nut 1 I 1
18 |12912044  [SA2629001 SRR IR (R Stopper 1 1 1
19 |129517004 [061350616 B2ETM3. 5 X6 Screw, Tlat M3.5X6 1 I 1
20 |12912084  |SA2824001 SE BTIBETM. 5 Nut, whirlstop M3.5 1 1 1
21 |12912045  |SA2630001 P A7 #R Stopper 1 I 1
22 1129530026 062350512 $2EIM3. 5X5 Serew, pan M3. 5 X5 1 1 1
23 |12913007  |145446001 Jeibf Disc, tension 4 4 4
24 12913008 159805001 e £ e Al Tension disc presser 2 2 2
25 |12911008  |S20681000 R A Wacher 2 2 2
26 |129S30019 |S20682105 i T e B} Tension nut 2 2 2
27 112928036  |144504001 IR Thread guide disc 4 1 4
28 12927012  [154560101 ANIEER A Pretension spring, A 2 2 2
29  |129530012 |155510001 FLRIR T Tension nut 2 2 2
30 112913009 [SAZ632001 i i 45 Tension releade plate 1 | 1
31 |S09019 012500536 BEETM5 X 5 Set serew, socket (F1)M5X5 1 I 1
32 |12027013  |S38274001 P Eka Treleadw spring 1 1 1
33 |129530020 [SA2633001 EregEIM3. 5 Shoulder screw, M3.5 2 2 2
34 12926011 SA4506001 FAERHEL Tension release pin, L 1 | 1
35 12926012 |SA4507001 PR RR Tension release pin, R 1 I 1
36 |12912046  |SA2634001 5 mu Thread guide, U:arm 1 I 1
37 |129517004  |061350616 §2ETMI. 5X6 Screw, flat M3.5%86 2 2 2
38 12912047  |SA2635001 ES g Thread quantity adjust 1 1 1
39 129830027 (062300616 HEETMI X6 Screw, pan M3 X6 1 | 1
41 12912048 SAZ2639001 255D Thread guide, D:arm | | 1
42 111623022 |114941001 it SR Felt 1 I 1
40 |S04028 062500816 MEETMS X R Serew, pan M5 X8 2 2 2
43 112913010 |SA2636001 — 287 Thread retainer 2 2 2
44 |S10019 012060636 BEETME X 6 Set serew, socket (ft)MG X6 2 2 2
45 |12902011 SA2637001 i 28 i Bar, tension release 1 I 1
46 12912049 SAZ2638001 5 EM Thread guide, M:arm | | 1
47 129517002 |SAZ640001 PRETME X 8 Serew, flat MG X8 2 2 2
48 |12926010  |SAB378001 i8] Tension Stud 1 I 1



virgil
附注
801622

virgil
附注
801623


52845 H /Bobbin winder mechanism

P.

1

f——————i——”f—f—“

33



P. %235 H /Bobbin winder mechanism

= - | =N = =,
Ll IR %%f*]’*? THAE AR Name of parts 18 Lt , HiE

No | Part No. | Ref.Part No. oo3 [on5 |ooF
1 1293100300 |SA1971101 TG AR AT Bobbin Winder Unit 1 1 1
2 [H05012 048040342 e E4 Retaining Ring, E4 1 1 |
3 |1290100500 [SA1975001 i e B-Winder Shaft Support Assy 1 1 1
4 12902012  |SA1978001 SRR Bobbin Winder Shaft 1 1 1
5 001008 081009070 OHZRE PY 0 Ring, PY I 1 |
6 |12928021  |025060136 AL Se Washer, Plain S6 1 1 1
7 |12935005  |SA1980001 Lthip Bobbin Winder Wheel 1 1 1
8  [S09019 012500536 BEATME X5 Set Serew, Socker (FT)M5 X 5 2 2 2
@ 9 [12922014  [s25789000 15 4 29 Rubber Ring, 29 e |
10 |1291000600 |SA1981101 R e W A Bobbin Presser Cam Assy 1 1 1
11 12910007 SA1982101 A JE A Bobbin Presser Cam 1 1 1
12 12902013 SA1983001 e Je i Bobbin Winder Arm Shaft | | |
13 [S09019 012500536 BEETME X 5 Set Screw, Socker (FT)M5 X5 1 1 1
14 |HO5012 048040342 P E4 Retaining Ring, E4 1 1 1
15 |12928022  [025060136 PR ES6 Washer, Plain S6 2 2 2
16 [12904005  |SA1984001 R Bobbin Presser Arm I | |
17 |S05231 062401216 BEETMA X 12 Screw, Pan M4 X 12 1 1 1
18 12912050  |SA1985001 Mg Bobbin Presser 1 1 1
19 129511007 [$23418002 BEETMA X 5 Screw, M4 X5 1 1 1
20 12911009 SA1988001 iz ol e Bobbin Support 1 1 1
21 12912051  |SA1989001 LA Bobbin Winder Lever 1 1 1
22 |12907014  [SA1990101 S Spring 1 1 |
23 12907015  |SA1991001 ik Bobbin Winder Base Spring 1 1 1
24 ]12922030  [SA2190001 OFF % 5 0 Ring 1 1 1
25 129511006 |SA1992101 [ i R AT Bobbin Winder FiXed Screw 3 3 3
26 12919001  |SA1360101 Y17l Knife 1 1 1
27 1504030 062500616 BEETU5 X 6 Screw, Pan M5 X6 1 1 1
28 11291301100 |5A1994101 R AR S R AT Bobbin Winder Tension Assy 1 1 1
29 [12913007  [145446002 ek B Disc, Tension 2 2 2
30 |12927016 100401022 I £ AL Tension Spring 1 1 1
31 129530013 |531032001 R 2 hg Tension Nut 1 1 1
32 |12928014  |S12441001 1k 7 H Washer I | 1
33 509019 012500536 BEETMS X 5 Set Serew, Socker (FT)M5 X5 1 1 1
34 112913014 IR Song Line board 1 | |
35 [12913023 Je 2 25 Falder spool 1 1 1



virgil
附注
805439


Q. PZk3EH /Thread trimmer mechanism

it
é? L ,
_________ s 7 5—47

I—40

35



Q. VJZk%:E /Thread trimmer mechanism

No. | Part No. | Ref.Part No. h ad R 0L RS 103 |oos |ooF :
| 1293030200 [SAZ642001 P2k R REER A Thread trimmer solenoid assy. 1 1 1
2 12912307  |SA2643001 )2k s ik 42 Thread trimmer solenoid bracket| 1 1 1
3 |12908301  |SA2644001 AR Thread trimming solenoid joint 1 1 1
4 [129%20302  [SA2645001 ELIEATMS Shoulder screw, M5 1 1 1
5 S09019 012500536 BEETME X 5 Set Screw, Socker (FT)M5 X5 1 1 1
6 [12912308 [SA2646001 HL R AT Solenoid lever | 1 1
¥ 12901302  |SA2728001 R S A Solenoid lever bracket 1 1 1
8 |s04029 062501016 $EETME X 12 Screw, pan M5 X 12 2| 2| 2
9 129520303 [SA2647001 F R T Solenoid lever stud 1 1 1
10 |S04038 062061016 EETME X 10 Screw, pan M6 X 10 2 2 2
11 |12912309  |SAZ2648001 ke Fastening bhand 1 1 1
12 |S04033 062060816 BLETME X 8 Screw, pan MG X8 1 1 1
13 [12926301  |SA2651001 1) 26 il Thread trimming driving rod 1 1 |
14 [120511010 [148546001 i Plunge pin 1 1 1
15 [12912310  |SA2652101 AL Connecting plate 1 1 1
16 [12928301  [SA2860001 il Washer 1 1 1
17 [12927303  [SA6395001 g Spring 1 1 1
18 |S04029 062501016 BEFTME X 12 Screw, pan M5X 12 1 1 1
19 12928302  |116662003 i Washer 1 1 1
20 129520304 |SA26565001 FLIEETMA Shoulder screw, M4 1 1 1
21 |S04056 062351216 BEATM3. 5 X 12 Screw, pan M3, 5X12 1 1 1
22 [N01016 021350106 SEEIMS. 5 Nut M3.5 1 1 1
25 12903307 |SAG392001 Enekifiie Roller 1 1 1
24 |129520306 |SAG393001 T Roller 1 1 1
25 [12912332  [SA6394001 tn AT Tension release lever 1 1 1
26 [W01004 113431002 Hlg Washer ,plain 1 1 1
27 |W02001 028050246 B AR 25 Washer spring 2-5 1 1 1
28  [N01014 021500106 A5 THEREING Nut 1 M5 1 1 1
29 112912312 |SA2657001 T hF knife main lever shaft bracket 1 1 ]
30 112902302 |SAZ2658001 EEiEil Knife main lever shaft 1 1 1
a1 |s10019 012060636 BETME X 6 Screw, pan M6 X6 21 2] 2
32 11290130300 |SA2659001 EFFELF Knife main lever assy 1 1 1
33 112928023  |148359100 4 Hse 4 Rubber cushion 1 1 1
34 [12027001  [S07509001 fis Spring 1 1 1
35 |HO5008 048070342 FEES Retaining ring ,ER 1 1 1
36 [S04031 062061616 BEETME X 16 Screw, pan M6 X 16 21 2] 2
37 112910301 |SAZ2661001 IS E Thread trimming cam 1 1 1
38 |12928303  [SA2378001 4.8 Washer 4.8 4 | 4] 4
39 [S09017 525236001 BEETME X 10 Screw, pan M6X 10 4] 4] 4
40 |1293030400 F IR TERF A |Joint assy
41  [12905301  |SA2663001 BRAEER AL R Ball joint assy R 1 1 1
42 [12905302  |SA2665001 BREGETAM L Ball joint assy L 1 1 1
43 |12903308 141331002 (s Bush 21 2] 2
44 129530301 [SAZ667001 WA Length adjusting rod 1 1 1
45 |N0O1012 021060306 SR ERNG Nut M6 i 1 1
46 |306516002 [SA2668001 ; Levorotation Nut M6 1 1 1
47 1129520307 [SA2669001 ELIEET M6 Shoulder screw, M6 2 2 2
48 112912313  |SA2672001 ek R Thread trimming connecting rod 1| 1 1 1
49 12912314 SA2673001 UIEEERF L Thread trimming connecting rod § 1 1 1
50 [S04028 062500816 B2ET M5 X8 Screw, pan M5 X8 21 2] 2
51 [12928018  [025050236 A FEIMS Washer, plain M5 21 2] 2
52 |129520302 |SA2645001 BHIBETMS Shoulder screw, M5 (M4) 2]l 2] 2
53 [12919301  [S07526301 #J) Movable knife 21 2| 2




Q. PZk3EH /Thread trimmer mechanism

it
é? L ,
_________ s 7 5—47

I—40

37



Q. VJZk%:E /Thread trimmer mechanism

F]?“_l'a]‘ _I'% _j/j'z.f{q:_lql 2 A ﬁi‘ Amt, e
No. | Part No. [ Ref.Part No. Tl Ak Neinie of parts oo3 |oo3 |ooF =

54 [120513002 [148536001 PRETSMA. 37 X40  [Serew, SMA. 37-40X 4. 2 SERE

55 [12918002  [S07527001 € /) Fixed knife 21 2| 2

56 |129520601 [148539101 BLUBETSM2. 38 Stud screw SM2. 38 2 | 2| 2

57 |12930305  [S38687000 {fi J:5557-14R Connector 5557-14R 1 1 1

58 |12930309  |SA1998001 B At Ground wire assy 1 1 1

59 |s04028 062500816 BT M5X8 Screw, pan M5 X 8 I 1 1

a0 12011004 340400001 I Fastening band | 1 |

61 [1291231100 [SA8364001 F R AT AL Tension release lever assy 2 2 2

62 1291233200 |SA8365001 T E S Tension release lever set I 1 1




2835 B D4/Thread wiper mechanism D4

S1.

39




SL. %Y

D4 /Thread wiper mechanism D4

| 5 Z2E0S | 2w Fim Amt,

No. | Part No. | Ref.Part No. by Nameotparks oo3 |ooS |ooF ik
1 1293031700 [SAZ680001 FALE B B A Thread wiper solenoid assy 1 1 1
2 [12030009 |148511001 i LB Plunger 1 1 1
3 |HO5011 048090342 PEE9 Retaining ring ,E9 1 1 1
4 112022003 [S38426000 L 4En] Rubber cushion 1 1 1
3 12030010 502664001 kI Thread wiper switch 1 1 1
[ 12022004 S02665000 ERS£P e Terminal connector 1 1 1
7 129530302  |S39048001 PEE] (P 2R M4 X 1{Screw, pan(s/p w) M4 10 4 4 4
1 (129830027 062300616 BEETM3 X6 Serew, pan M3 X6 2 2 2

12912315 |140647101 FpL 2k 1] 5 ok Cord holder 1 1 1
10 |S04035 062400616 BEETMA X 6 Screw, pan M4 X6 1 1 1
11 [12912316  [SA2732001 FoL T B 2 el Solenoid bracket 1 1 1
12 |12911302  |SA2696001 LR Pk A Solenoid cover 1 1 1
13 |s04010 060400516 PEFTMA X 5. 5 Serew, pan M4 X5, 5 4 4 4
14 [S04028 062501016 BRETMS X8 Serew, pan M58 2 2 2
15 [120511010 |148546001 iz Pin 1 1 1
16 [1291231700 [SA2682101 FEL G S A LA Solenoid link assy 1 1 1
17 |12912318  |SA2685001 LB Driver 1 1 1
18 [12012023  |S07549101 PR Link 2 2 2
19 |12926302  [SO7550001 i Pin 1 1 1
20 |12903304 SA2504001 " Set secrew collar 1 1 1
21 |S09019 012500536 BEETMS X 5 Serew, pan M55 2 2 2
2212912320 [SART45001 SENIMR Stopper | 1 1
23 [S04028 062500816 BEETMS X 8 Serew, pan M3 X8 2 2 2
24 112928018  |025050236 2415 Plain washer 5 2 2 2
25 12004006 507552101 ks Thread wiper supporter 2 2 2
26 |120S13003 (062661212 PEETSMA. 18-44 %12 [Serew, SM3. 18-4412 2 2 2
27 [12927304  |SA2684001 EhES Spring 1 1 1
28 [S04028 062501016 BEETMS X 8 Serew, pan M3 X8 2 2 2
29 112912321  |S07553001 ko Thread wiper 2 2 2
30 [129511005 |S07424001 HELTSM3. 18-44 %4 |Set screw, SM3. 18-44 X4 2 2 2

40



S2. 182238 D4/Quick reverse mechanism

41



S2. {34838 /Quick reverse mechanism D4

= 1 N, . [ ] =N
FE| S| ZERS | e o Name of parts Ak Amt._ s
No. | Part No. | Ref.Part No. on3 |oos |ooF
1 1291232200 |SA3072001 S5 e L R LA Quick reverse solenoid assy 1 1 1
2 12930311 154729001 Bt Solenoid core 1 1 1
3 |H05005 154730001 F4IEE15 Retaining ring ,E15 1 1 1
! 12022001 154731000 g Rubber cushion 1 1 1
5 [12912323  |SA2535101 FEL B A Solenoid base 1 1 1
6 [129530016 [062500812 HEAE (A7 H8 8 MEX 10| Serew, pan M5 X 10 3 3 }
7 |s04038 062061016 BEETME X 10 Screw, pan M6 10 2 2 2
8 12926303  [SA2992001 IR Pin 1 1 1
9 HOZ003 048060142 4[5, 6 Retaining ring ,5.6 1 | 1
10 41328022  [153138001 6. 5 Washer, plain 6.5 1 1 1
11 [1291233000 [SA2536001 R BT AL [Solenoid lever assy 1 I |
12 12904303 SAZ2540001 F &5 i 4n Reverse crank 1 | |
13 [S10021 016061031 EEIEET M6X 10 [Serew, pan M6 X 10 2 2 2
14 [12926303  |SA2992001 JEE Pin 1 1 1
15 [S10019 012060636 HEETME X 6 Serew, pan M6 X6 2 2 2
16 [12903305  [SAZ539001 FEURE % i AT S Solenoid lever shalt 1 | 1
17 [S05078 018062032 BEETMG X 20 Serew, pan M6 > 20 1 1 1
18 [12928002  [149095009 | Washer 1 1 1
19 [11203001  |153132000 ELEEHRFEAE |0il tube 1 1 1

42



ik 524 5<D4/Motor and dafety switch mechanism D4

T1.

43



Tl. Hik5224FF5<D4/Motor and safety switch mechanism D4
=N =1 oy IE=] PTA=X

e I ﬁ%ﬁ. 7 T ERF 44 R Name of parts ﬁ}i ot H/iE

No. | Part No. | Ref.Part No. oo3 |oos |ooF
I 1293031600 |SA1385001 TEn T S 1 Micro switch assy | | I
2 12927306 S38744101 i 5ife Switch plate spring 1 1 1
3 112912328 |SA2686001 T E R Switch base 1 I 1
4 1505092 062020806 BEETM2 X 8 Screw, pan M2 X8 2|1 21 2
5 12912315  [140647101 HL2E 8 5 Cord holder 1 1 1
6 [S04035 062400616 BEATMA X 6 Screw, pan M4X6 1 1 1
7 [S04040 062401216 BEETMA > 12 Screw, pan M4 X 12 1 1 1
8 Wo1001 026040236 PR 4 Washer, plain 4 | | |
9 12903306 [154514001 HE Bush 1 1|1
10 [NO1001 021400106 5 g AR Nut M4 1 1 1
11301023 SA4040001 R Pul ley 1 I I
12 |12930413 P =) Fourcore connector plugs 1 1 1
13 12930414 IXHPE Jacket 1 1 1
14 12912333 |SA2712001 P2 [ o Cord holder 1 1 1
15 |504033 062060812 PLETME X 8 Screw, pan M6 X8 | 1 1
16 12928022  |025060136 AL E S Washer, plain S6 1 1 1
17 |12912317  |SAZ687001 B Cord holder 1 1 1
18 |S04028 062500816 PEETMS X 8 Screw, pan M58 2 2 2
19 12933005 {al I HLHLT70M-4-60-220  |Hohsing 1 1 I

1293300400 EIRELHL (s ., 360)|Powermax 1 1 1

20 |S04032 SA2354001 IEATM5 X 14 Screw, pan M3X 14 51 5| 5
21 |Wo2001 028050246 LR S Washer, spring 5 5] 5] 5
22 |W01004 026050136 LS Washer, plain 5 5| 5|5
23 1504060 SA3025001 HZAETMA > 10 Screw, pan M4X 10 3 a3 ok
24 W02002 L S ] Washer, spring 3 3 3
25 (Wo1001 EAh Washer, plain 3 3 3

44




B4 3 BD4/Quick reverse switch mechanism D4

U.

45



U. 3128773 B D4/Quick reverse switch mechanism D4

=0 = ANy o=
IR xS e LA Name of parts AU Amt. Hit
No. Part No. | Ref.Part No. oo3 |ooS |ooF
1 1293031900 {459 (HLEDET ) 12V |Reverse actuator assy 1 1 1 |58420D/58720D (%)
1293032000 {BIEEHIC (FLEDAT) 12V |Reverse actuator assy 1 1 1 |58450D/58750D (B9
1293032100 {855 2 (FLEDE]) 5V |Reverse actuator assy 1 1 1 |58420D/58720D (fifl)
1293032200 {BSEFF 2 (FLEDE]) 5V |Reverse actuator assy | 1 I |58450D/58750D (fifl)
2 S04030 SAZ2689100 IEETME X 6 Screw, pan M5 X6 2 2 2
3 12912326 SA2689101 23l Stopper i 1 1
4 504030 062500616 IEETME X6 Screw, pan M5 X6 1 1 1
) 12912327 SA1388101 2ol Stopper 4 4 4
6 504030 062500616 WEETME X 6 Screw, pan M5 X6 1 1 1

46



W1. HahiGEEEE (GEWAEL) /Auto lifter components (optional)

47



Wl. HoRIEHRE GEWH1) /Auto lifter components (optional)
FE| BS | BEFT | womow N o i Amt.
No. | Part No. | Ref.Part No. %E%M)T Gk Amac ol pats on3 |oo5 |ooF e
1 301252 J& diR Back cover board 1 1 1
2 12912402 FEL Rk o B Solenoid bracket 1 1 1
3 12912403 FFf Pull lever 1 1 1
4 12904401 HH 49 Rear cover 1 1 1
5 [129520401 FIET6. 3-6. 5 Shoulder scrw 6.3-6.5 | I I
6 129520001 FRiESTe. 3-3. 2 Shoulder scrw 6.3-3.2 1 1 1
7 11293040100 G B i R LE  [P—foot lifter solenoid 1 1 1
8 301251 ALk Solenoid cover 1 1 1
9 S04038 HEETME > 10 Serew, pan M6X 10 2 2 2
10 |12928018 AL NG Washer M5 1 1 1
11 |W02004 T BMG Washer, spring M6 2 2 2
12 12922401 18,5 Rubber cap 18.5 1 1 1
13 |S04032 BEETMG X 14 Screw, pan M5 X 14 1 1 1
14 |NO1012 MG Nut M6 2 2 2

48



W2. HaaEAEE GEWH2) /Auto lifter mechanism (optional)

49



W2. HahRIEMEE GEWHF2) /Auto 1ifter mechanism (optional)
F5| 5 | Z%54s I . K Amt. -
. LAY A4 F Name of parts : BIE
No Part No. | Ref.Part No. no3 |oos |ooF

1123002000 B3GR (Efiff) Magnetic plug asm(no pull rod) |1 1 1

1 |112826013 EEEEN 1 Nut 2 |2 |2

2 |woio21 HF Washer 2 |2 |2

3 (1123002000 G EW e Magnetic plug asm. 1 1 1

4 |11226007 LBk AR R Magnetic plugpin 1 | |

5 |H05003 el E-ring 2 2 |2

6 |11203003 [ 7 Sleeve 1 1 1

7 (11201007 o Magnetic plug pin tie-in 1 1 1

8 505038 TS IRAT Serew I | 1

g [11204005 FE g % 1 AR Magnetic crank 1 1 1

10 |S05013 BEAT Screw 1 1 1

11 [HO5011 EEll F-ring I | 1

12 111202003 B &35 i Automated presser foot shaft |1 1 1

13 11228003 e Washer 1 1|1

14 11222016 k) 0il seal I 1 1

15 11203002 ] Slaeve I | |

16 11211006 H sl R =5 Wiper cover 1 1 1

17 |S04022 ST Screw 2 2 2

18 [112816012 SCTRERAT /R B Nut 2 |12 |2

19 [11228001 SR A RABET A Washer 2 12 |2

20 |112811015 SRR S REEAT Screw 2 2 |2

21 11212037 HikF 4 Pull rod bracket 1 1 1

22 11228002 P AT S T Pull rod bracket washer 1 1 1

23 |112811014 Fi 3 4 5 B ST Screw 1 |1 1

24 112516011 B e Nut I | 1

25 |114516005 EA R 10 Nut 1 1 1

26 11204004 1 a3 R A Crank 1 1 1

27 112820008 A ERET Screw 1 ] I

28 |S05013 B [ S ST Serew I | 1

29 |112820009 i AT SR AT Screw 1 1 1

30 |HO5013 el E-ring 1 1 1

31 [12912405 1 536 AT Pull rod 1 | 1 Y}

32 301078 Ja R Slide plate 1 1 1|

50



414 /Accessories

&

0sd

! For "-[J3[00" Semi dry type >

<P RimBIAE. BT

S s

"

MF-0105 1 For "-1J015 " |

AT-0033/ For "-L1[13
AF-00F f For "-[ICIF

11:

T

>

f
—

I e e oy S e e

e

i
|
l

51



Z. B4/Accessories

Fs| 5 xS | . 445 ¢ it Amt. P
No. | Part No. | RefPart No. FEHF AR Name of parts =[ si[=v i

I 130131029 122991001 [ JiE ot 2 e A Accessory Bag 1 | 1

2 10131004  |142443001 WREr )] () ScrewDriver, 1. 9X52 1 1 1

3 |10131003 118837001 g2 J] () SerewDriver, 3. 4X 70 1 1 1

4 |10131002  [S17774001 Wgee ] (KD Serewhriver, 4. 7X 250 1 1 1

5 |30131006  [100887001 #F (Smm~10mm) |Wrench 1 1 |

6 [20131046 142002001 AR T2 He X agonal Wrench, 2 1 1 1

7 30131010 154125001 WA fRTFS He X agonal Wrench, 2.5 1 1 1

8 [30131012 142721001 WA AR T4 HeX agonal Wrench, 3 1 1 1

9 [20131056 149570001 WS IR T6 HeXagonal Wrench, 5 1 1 1

11 |11617002  [107415014 HLEFDP X5 (#14)  |Needle ,DPX5 4

11 10117002  [107415022 HLEIDPX5 (#21) |Needle ,DPX5 4

12 |11618001  [S01928151 it Babhin 2 2 58420,/58450

12 11818001  [S07741001 i Bobhin 2 2 2 |58720/58750

13 10111011 ]100477009 kS8 Head Rest 1 1 |

14 20131037  |S55663001 ith & 0il Tank Assy 1 1 |

15 40131017 144226001 B <k e Head Cover 1 1 1

16 (12911014 |145573000 SRR T Knee Lifter Complying Bar 1 1 1

17 40931025 #F Yum—11mm) |Wrench 1 1 1

18 12901011 |SA2692101 bLiiE 0il Pan 1 1 |

19 11636007  |149578000 L Bush 1 1 1

20 |12902019  |SA2582001 425 i el Knee Lifter Shaft 1 1 1

21 |12912087  |SA2580001 R ih bl Knee Lifter 1 | |

22 101512002 525344001 IEREEME Bolt, M6 1 1 1

23 417510003 525475101 IRETME X 19 Set Screw, M6 19 2 2 2

24 |NO1012 021060306 7 F g EEME Nut, 3M6 2 2 2

25 11627011  |S15889001 i i Twist Spring 1 1 1

26 [HO5010 146293001 HEEL0 Retaining Ring, E10 1 1 |

27 |12912088  [153230101 T Drain 1 1 1

28 501031 §23418002 BEETMA X 5 Serew, M4 X5 2 2 2

30 1011203100 | 143882001 LB EHHSE  |Head Hinge 2 2 2

31 10122060 |143910009 ML EE# EE (6-1 |Rubber Cushion 2 2 2

32 |12922017  |SA1962001 SR R R Head Cushion 2 2 2

33112922018  |SA1963001 AR Head Cushion 2 2 2

34 101830010 109714000 13k % H 0 e T Nail 4 4 4

35 |12931501  |SA2693001 T A2 1 Grease Unit | 1 | |HF0O30, For 030

36 12931502 |SAZ695001 T BEEEA D Grease Nozzle 1 1 1 [A+0O80, For O30

37 |12911010  |SA2768101 B BiU Belt Cover, U 1 1 |

38 301082 SAZ769001 5 D Belt Cover, D 1 1 1

39 301083 SA2770101 s i Belt Cover Bracket 1 1 1

40 [12911013  [$37263001 DAL Belt Cover D Lid,L 1 1 |

41 1504028 062500816 BEETMS X 8 Screw, Pan M5 X8 4 4 4

42 1504028 062500816 BRETME X 8 Serew, Pan M5 X8 2 2 2

43 |101530014  |100666002 B Sk ABZATMA. 5X 2(Wood Screw, Round M5. 53X 20 2 2 2

44 |WO1004 025750132 PR RE S, 56 Washer, Plain S$5. 56 2 2 2

45 |11631008  |114486002 biika Oiler 1 1 1

46 |11631008  [114483002 Az F Oiler Assy 1 1 1

47 |1160101000 |S38300001 5 FE A Knee Lifter Assy 1 1 1

52



414 /Accessories

&

0sd

! For "-[J3[00" Semi dry type >

<P RimBIAE. BT

S s

"

MF-0105 1 For "-1J015 " |

AT-0033/ For "-L1[13
AF-00F f For "-[ICIF

11:

T

>

f
—

I e e oy S e e

e

i
|
l

53



Z. MtfF/Accessories

2 - L e (=] el W,
5 5 ?f/‘%ﬁ'? LA 4 FR Name of parts B Amt: &iE
No. | Part No. | Ref.Part No. oo3 |oos |ooF
48  [12912417  [146039121 RO Sk Knee Lifter Bracket 1 1 1
49 |101812003 100463021 PR\ P L8R AT Knee Lifter Bracket, Screw 1 1 1
50 |129512002 [S35820021 HELIREIME Screw, Pan M6 1 1 1
51 |12912414  [S38278001 FRAEHF Knee Lifter Bar 1 1 1
52 12912415  |S34756021 B Knee Lifter Plate 1 1 1
53 112912416 |114967021 BRI L Knee Lifter Plate Stopper | 1 1
54 1101812004 |110087021 $ETMG Serew, Pan M6 1 1 1
55 110122024 S31885001 PR R Knee lifter plate cover 1 1 1
56 11293100400 |S07558300 4241 F 3DRTHF  |Cotton Stand Assy, 3DRTHF 1 1 1
57 |12930506  |SA4313001 Hh£k Ground Wire 1 1 1 |AFO30, For O30
58 |S04028 062500816 IEEIMA X 8§ Screw Pan M5X8 1 1 1 |HF0O30, For O30




el 20 A4 /Gauge parts list (58420/58720)

g or BHiR BT | T i
eedle N § Presser
Needle Clam Needle Feed Dog Feed Dog Fopi
gauge (mm) b Plate (-004ds) (-O0Ods) 0o
Assemly Assembly
1/8(3.2) 1293401100
5/32(4.0) 1293401200
3/16(4. 8) 1293402600
1/4(6.4) 11634001 12915004 | 12914001 1291600200
3/8(9.5) 1293400100
5/16(7.9) 1293401400
7/16(11. 1) 1293401600
1/2(12.7) 1293401700
5/8(15.9) 1293401800
7/8(22.2) 1293403200
1(25.4) 1293401900
1-1/4(31. 8) 1293402000
1-13/16 (46) 1293400500
1-1/2(38. 1) 1293402100
1-5/8(41. 3) 1293402900
1-7/8(47. 6) 1293403000

A 40 BB 403K /Gauge parts 1ist (58450/58750)

soe | TR ey | o | x| W
eedle Presser
Needle Clatip Needle Feed Dog Feed Dog Foot
gauge (mm) Ksmenly Plate (-003) (-005) hsmenbiy
1/8(3. 2) 1293403300
5/32(4.0) 1293402200
3/16(4. 8) 1293402700
1/4(6. 4) 1iigiggégt1 12915004 12914001 1291600200
3/8(9.5) 1293400200
5/16(7.9) 1293400400
7/16(11.1) 1293403500
1/2(12.7) 1293403600
5/8(15.9) 1293403700
7/8(22.2) 1293402800
1(25.4) 1293403800
1-1/4(31. 8) 1293403900
1-13/16 (46) 1293404000
1-1/2(38. 1) 1293404100
1-5/8(41. 3) 1293404200
1-7/8(47. 6) 1293404300

55




B 1 ZAE B4R /Gauge parts 1ist (58420D)

B3R e x EH whr | owhr | BN

Needle -Cl.amp. Needle Feed Dog Feed Dog Fbc;c;te

¥ e . — v - c

gauge (mm) Kagatily Plate (-O0s3) (-J04ds) KeEHl Y
1/8(3.2) 1293404400

5/32 (4. 0) 1293404500

3/16 (4. 8) 1293402600

1/4 (6. 4) 11634001 | 1291530100 | 12914301 | 12914314 | 1291632500
3/8(9.5) 1293404700

5/16(7.9) 1293404800

7/16(11. 1) 1293404900

1/2(12.7) 1293405000

5/8(15.9) 1293405100

7/8(22.2) 1293405200
1(25.4) 1293405300

1-1/4(31. 8) 1293405400

B HZEA B4R /Gauge parts list (58720D)

B ikese BHR BT | AT I
i Needle . . Presser
Needle Clamp Needle Feed Dog Feed Dog Foot
gauge (mm) Hegpilis Plate (-O03) (-O04ds) .
1/8(3.2) 1293404400
5/32(4.0) 1293404500
3/16(4. 8) 1293404600
1/4(6. 4) 11634001 | 1291530100 | 12914301 [ 12914314 | 1291632500
3/8(9.5) 1293404700
5/16(7.9) 1293404800
7/16(11.1) 1293404900
1/2(12.7) 1293405000
5/8(15.9) 1293405100
AT FE B3 /Gauge parts 1ist (58450D/58750D)
o | SRR ww | owr | owwr |
Needle .Cjamp Needle Feed Dog Feed Dog Feobn;te
gauge (mm) Pt Plate (-00s3) (-004ds) ARy
1/8(3.2) 1293405500
5/32(4.0) 1293405600
3/16(4.8) 1293405700
. 11734002L PR ] . ] . ' N
1/4(6. 4) 11734003k 1291530100 12914301 12914314 1291632500
3/8(9.5) 1293405800
5/16(7.9) 1293405900
7/16(11.1) 1293406000
1/2(12.7) 1293406100
5/8(15.9) 1293406200
T#8(22.8) 1293406300
1(25.4) 1293406400
1-1/4(31.8) 1293406500

56



= bR UEAR S QB/T2044-2010
Standard code of the products: QB/T2044-2010

PN

JACK SEWING MACHINE
|  HTTP://WWW.CHINAJACK.COM |

i LR 752 4% 2NINAR fn /AR 22 6l

ZHEJIANG NEW JACK SEWING MACHINE CO.,LTD.

@ A FEHitk(Address of Company):

AMTHIIENGHEEISS

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
@ EFHMEHEER(Domestic Trade Department):

HiE(TEL): 0086-576-88177788 88177789

f£H(FAX): 0086-576-88177758
@® [E & &(International Trade Department):

H1E(TEL): 0086-576-88177782 88177774

£ H(FAX): 0086-576-88177787

® F {4 (Spare Part Department) :
BiE(TEL): 0086-576-88177798 88177785
& H(FAX): 0086-576-88177775

@ % FHEFIRS BiE(Aftersale Service TEL): 4008876858
http://www.chinajack.com
@ FHOAEN, BFATEE, ML,

You will be not informed if the file has been revised. Please set sample as standard.

® 20139




	双针机零件样本-修订版130902_页面_01
	双针机零件样本-修订版130902_页面_02
	双针机零件样本-修订版130902_页面_03
	双针机零件样本-修订版130902_页面_04
	双针机零件样本-修订版130902_页面_05
	双针机零件样本-修订版130902_页面_06
	双针机零件样本-修订版130902_页面_07
	双针机零件样本-修订版130902_页面_08
	双针机零件样本-修订版130902_页面_09
	双针机零件样本-修订版130902_页面_10
	双针机零件样本-修订版130902_页面_11
	双针机零件样本-修订版130902_页面_12
	双针机零件样本-修订版130902_页面_13
	双针机零件样本-修订版130902_页面_14
	双针机零件样本-修订版130902_页面_15
	双针机零件样本-修订版130902_页面_16
	双针机零件样本-修订版130902_页面_17
	双针机零件样本-修订版130902_页面_18
	双针机零件样本-修订版130902_页面_19
	双针机零件样本-修订版130902_页面_20
	双针机零件样本-修订版130902_页面_21
	双针机零件样本-修订版130902_页面_22
	双针机零件样本-修订版130902_页面_23
	双针机零件样本-修订版130902_页面_24
	双针机零件样本-修订版130902_页面_25
	双针机零件样本-修订版130902_页面_26
	双针机零件样本-修订版130902_页面_27
	双针机零件样本-修订版130902_页面_28
	双针机零件样本-修订版130902_页面_29
	双针机零件样本-修订版130902_页面_30
	双针机零件样本-修订版130902_页面_31
	双针机零件样本-修订版130902_页面_32
	双针机零件样本-修订版130902_页面_33
	双针机零件样本-修订版130902_页面_34
	双针机零件样本-修订版130902_页面_35
	双针机零件样本-修订版130902_页面_36
	双针机零件样本-修订版130902_页面_37
	双针机零件样本-修订版130902_页面_38
	双针机零件样本-修订版130902_页面_39
	双针机零件样本-修订版130902_页面_40
	双针机零件样本-修订版130902_页面_41
	双针机零件样本-修订版130902_页面_42
	双针机零件样本-修订版130902_页面_43
	双针机零件样本-修订版130902_页面_44
	双针机零件样本-修订版130902_页面_45
	双针机零件样本-修订版130902_页面_46
	双针机零件样本-修订版130902_页面_47
	双针机零件样本-修订版130902_页面_48
	双针机零件样本-修订版130902_页面_49
	双针机零件样本-修订版130902_页面_50
	双针机零件样本-修订版130902_页面_51
	双针机零件样本-修订版130902_页面_52
	双针机零件样本-修订版130902_页面_53
	双针机零件样本-修订版130902_页面_54
	双针机零件样本-修订版130902_页面_55
	双针机零件样本-修订版130902_页面_56
	双针机零件样本-修订版130902_页面_57
	双针机零件样本-修订版130902_页面_58
	双针机零件样本-修订版130902_页面_59
	双针机零件样本-修订版130902_页面_60
	双针机零件样本-修订版130902_页面_61

